ROGUE

FM-HR FUNCTIONAL TRAINER
PLATE LOAD OPTION

s

o~ ooc /
DO e e e .
J Y ) g
i Q )
4 ]
v \ g
Q
‘% s 58° |
ol 62 2
o/ 9 X )|
Q ) Q 5 D 0
Q 9 0 @ ; @@ @J
Q g @ o N 9
ol g Q :
o 9 9 :
o 9 9 9
T \ ) g
— @ :
ﬂ@%\ A @ : :
(ot :
i/ " @ @
\'\':E\f’ ﬂ@@ g 9 g
b ' & 9 e
f QY \ ’ S
Q 8 @ \0\
Q g 3 >
Q 9 3 9
Q 9
) @ %) @ @
hQ 9 3 9
i
1@ g g & ?; f%
V) ’
9 9 //q%a% ) o
W /
ik 9| N 82 7
11@ 8 @ \\\ @9 ;,@ @
1% 8 0 N ;.IQ @ 9
Q >, 9
o 9 o ¢
N g § % W 9 /(9;\
Q D) Q 3
Sk N kS 9 \g ‘f\
Q g @ O : CDG)@ :'3 9 ] :
0§ B S 8 § a}@ Al
1 o R
12 g B @@m ,@a@ I’/ I Q g %ﬁ% %) @
? o @1@5 o % Sl Uﬁ ﬂ
© T 9 L d
1% d ky 9 o)l ﬁ -
@ Q 9 S / d sl
o Z 4 @ @ s Q g ‘lwl W I}g
) g g llf ‘ ? @
o g\l“ 1191
NIE N |
‘o § @
,
Q
o
o

©

/\ IMPORTANT SAFETY INFORMATION

DISCLAIMER: WARNING:

Resistance training, gymnastics trainir:ngE and activities at height THIS RACK MUST BE BOLTED TO THE FLOOR BEFORE USE.

are potentially dangerous and may lead to severe injury or even
death. Use common sense when training, obtain instruction in the MINIMUM TWO PEOPLE REQUIRED FOR SAFE ASSEMBLY.

[?roper execution of movements, and understand your limitations. =~ MISUSE OF THIS RACK CAN RESULT IN SEVERE INJURY.
his equipment must only be used by competent and responsi- Both Rogue Fitness and buyer disclaim any express or implied
ble persons. Obtaining instruction in aPpropriate techniques and warranty, including, without limitation, warranties or merchant-
methods of use is your own responsibility. You assume all risks and  ability and/or fitness for a particular purpose with respect to the
responsibilities for all damage, injury or death which may occur equipment. Buyer assumes all liability to use of equipment.
during or following incorrect use of this equipment in any matter

whatsoever. Rogue Fitness bears no liability beyond the replace-

ment value of the equipment in question.

Rogue Fitness ® 545 E 5th Ave. Columbus, Ohio 43201 e Customer Service: 614-358-6190 ¢ Team@RogueFitness.com




TABLE OF CONTENTS
FM-HR

Nnc

Blo =10 B [0 0] KT G

NClUuded Parts...ccooviiviiiiiiiiiiinneennnnene b

AssemDbly.....ccooeiiiiiii 16

FM-HR SHROUD KIT

Included TOOIS.....coeveeeieeeeeieenn D
Included Parts.....cccveveeviiiiiiiiiiinnnn 11

Assembly....covvveiiiinn 42

oo
AN
\ ©T0ODDDDDDDDDDRDDDDBDDDDDDDDDY

Joococoovocoocoo

WA

,
/
I

oot o000y

[

W g
3 /
Sy 1
(=S
= - i <)
oo

cococovcoco o ©

/I e
\o\

WA
W —s
N HLS
R
4 RAY
e AR )
AN
fogys
LS T

Cvv o voTCCTy

i"\\:"nCOCOCDQQCDQQCBQQQ

Y

S\

7 77 7B
! //@ M
i 7 W WS & 7
> V4
/ 7O
o / A A
/ R q

')

P09 PRRVRBRY PRARVRDRVY PR2DRVY  PIRLIDDRRDDDBDO0® \/
Lo 7~ 4

.\;\

S

__((
e

L

\Q%%QQ#“mQQQQQQ#“yaamﬁﬁaq”pamaai“mmmmaamﬁaaamé%Q%\/

=N
&
\

LefivaliTs) QQQQQQQQQQQQQQQQQQQQQQQQ\Q}

page 2 of 43



INCLUDED TOOLS

Note: Images not shown at scale

Qty: 2x

1-1/2" Wrench

15/16" Wrench

Multi Tool (3/4”, 5/8”,

9/16"”, 7/16” Wrench)

Qty: 1x

N

~L

3/8" Allen Key

Qty: 1x

N

e

5/16" Allen Key

Qty: 1x

N

~L

7/32" Allen Key

Qty: 1x

N

e

5/32" Allen Key

Qty: 1x

N

I

1/8” Allen Key

Qty: 1x

N

e

3/32" Allen Key

page 3 of 43



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

Qty: 4x

90” or 100” Monster
Upright

Qty: 1x

Rear Upright and
Trolley Assembly

43" Spanning
Crossmember

24" Top Crossmember

24" Low Crossmember

Qty: 1x

Qty: 1x

|

Swivel Trolley LH

Half Rack Foot

Top Center
Crossmember

Qty: 1x

Top Rear Angle
Crossmember - RH

Qty: 1x

Top Rear Angle
Crossmember - LH

* Only Included if Half Rack Feet were purchased at checkout.

page 4 of 43



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

Lat Pulldown Pulley
Bracket

Low Row Footplate
Assembly

Top Side Pulley
Assembly - RH

Qty: 1x

Top Side Pulley
Assembly - LH

Bottom Side Pulley
Assembly - RH

Bottom Side Pulley
Assembly - LH

Side Peanut Pulley

Rear Pulley Plate

E Qty: 3x

4.5" Pulley

E Qty: 3x

m Qty: 7x

3/4”" x 1” Cable
Retainer

3/8” Thin Nylock Nut

page 5 of 43



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

Qty: 3x

3/8"” x 2” Button Head
Screw

Qty: 1

3/8" x 1-3/4 Button
Head Screw

-y

Stop Block

Trolley/Trolley Cable
(Blue Tag)

Qty: 2x

m Qty: 8x

Low Side Cable
(Red Tag)

Monster Plate Storage
Pin

Qty: 8x

m Qty: 2x

Attachment

D Carabiner

Pair of Monster J-cups

*Items may look different than drawings shown. Style depends on selection made at checkout.

page 6 of 43



INCLUDED PARTS: FM-HR

Note: Images not shown at scale.

Qty: 2x

1”7 Shoulder Bolt -
Female

Qty: 2x

s

1”7 Shoulder Bolt - Male

Qty: 12x

1" x 5" Hex Bolt

Qty: 18x

1" x 4-3/4" Hex Bolt

Qty: 8x

1”7 x 3/8” Pulley Bracket
Spacer

Qty: 26x

1”7 Flat Washer

Qty: 30x

1”7 Lock Washer

m Qty: 2x

5/8"” Flat Washer

Qty: 7x

7

4-1/2

s

5/8" x 4-1/2" Hex Bolt

Qty: 7x

5/8" Lock Washer

5/8" Hex Nut

page 7 of 43



INCLUDED PARTS FM HR

Note: Images not shown at s

4-3/4" I
l 5
——— R R

m Qty: 2x m Qty: 2x Qty: 2
[
N
AN
1/2" x 1-1/2" Button 1/2"” Lock Washer 1/2”7 Hex Nut
Head Screw




INCLUDED PARTS: FM-HR SHROUD KIT

Note: Images not shown at scale.

Qty: 1x

Side Shroud - RH

Qty: 1x

Qty: 1x

Storage Panel - RH

Qty: 1x

Storage Panel - LH Side Shroud Top Side Shroud Bottom
Bracket Bracket
m Qty: 6x E Qty: 6x m Qty: 6x
1”7 Flat Washer 1” Lock Washer
Qty: 4x E Qty: 4x

1”7 Hex Nut

1/4" x 5/8” Button
Head Screw

1/4” Thin Nylock Nut

page 9 of 43




STEP 1

Note: e Slide Trolleys about half way down Up-
e DO NOT use tools to tighten throughtout  right and release triggers to lock pop pins in
assembly unless otherwise specified. place when the viewing window is showing

e While pulling the handle triggers, slide the number 23.
Swivel Trolley RH [7] and Swivel Trolley LH
[8] onto two Monster Uprights [11.

e Note the orientation of Swivel Trolleys in
relation to the feet at bottom of uprights.

1-A

1-B

S

3

page 10 of



STEP 2

e Refer to overview image to plan assembly e Connect Uprights to Crossmembers using

and ensure ample floor space is alloted. 1”"x4-3/4” Hex Bolts [40], 1” Flat Wash-

e Lay down all parts on a non-abrasive sur-  ©rs [42], 17 Lock Washers [43], and 1" Hex
face in the orientation shown below. Nuts [44].

e Position the footplates of uprights approx- * T Halt Rack Feet [9] were purchased, in-
imately 55” apart. stall them in place of the Flat Washers on

. . . bottom of Uprights as shown in Detail views.
e Note orientation of Swivel Trolleys and
Upright feet in relation to the ground. e HAND-TIGHTEN ONLY.

OVERVIEW

LH PANEL (2-B) RH PANEL (2-A)

eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee \
WQ Qb 000000000000000000 *o e e et e e e e e e e e e e e e e e e e e e e e "0 "o " 6% "% 4

: 00dadddaddd

QQQQQQQQQQQQQQQQQQQQQQQQ

~55"

g 2 | _- R /‘ <Y
T =
3 A0 \(\ 4 Py /
| - RS DETAIL
) )
@ 7 p :

=

\
OO O G

\
e
\
1 \
> )
() W \
/ g
|
0 h J
\ \
\
\\
\ \
\\ \
\\ IR
\
\

QOO QDD DDY

\

2-B

QO QOO OT Y

/
! /
f’ﬂ
f" :
/i i
r .
0/
(
0y— 7
: n
/ /
/ /)

page 11 of 43



STEP 3

IMPORTANT:

e For safety, we recommend the remainder
of these instructions be completed with 2 or

3 people.

¢ Have two people stand one assembled

panel up first.

e One or two people s
panels, ensuring pane
another person assem

Crossmembers in STEP 4.

¢ One person stabilizes the first panel while

the other stands up the second panel.

nould stabilize both
s don’t fall while
oles the spanning

OVERVIEW

LH PANEL (2-B)

RH PANEL (2-A)

Qb 000000000000000000 ot e ete e e e e e e e e e e e e e e e e e e "e"e e e e%e e % 4

O [Goaaaddaddo

QQQQQQQQQQQQQQQQQQQQQQQQ

QQQQQQQQQQQQQQQQ

~55"

3-A

0,970 90O

0'0°0°0°0 000 {dD d

- -—— . - ——

@k

ol
ol
E

- =
=

-
=

-
=

ehehelehely

=)
=

SQSQSQG

=

~ [ ] [ ]

DOOO0OO0O0O0O0 0O

(- ] @ ~ @ ©

xflmy_ﬂ""&il' O

== [

ﬂ@@ oo

43"

-

o©$©»©a

SheyepeNehepe

OCOO0COOOOOO

page 12 of 43



STEP 4

Tools Required:
e 3/8"” Allen Key

e Attach 43" Spanning Crossmember [3] to
middle Uprights using 1” x 4-3/4" Hex Bolt
[401, 1” Flat Washers [42], 1" Lock Washers
[43], and 1” Hex Nuts [44].

e | I [Fullytighten 1”7 Shoulder Bolts using
3/8” Allen Key. DO NOT TIGHTEN HEX BOLTS.

4-A Y
e

g/

Y @

~ % )| @

( \ : "\*“-:-\.b‘ 9

™ 9

g

ol 9

\

\POEEt R DRDRDLDRDRDDDRDL T
QU = -\j

h F Y/ a
7 Y
3 /A
‘N v/
AF"}\"" S

N DDDDRDDDRDDDD RO D\ A\

AN e _
Veooovoovooovoovo

Doooooo

e QQ)Q)Q@Q)QAQAQAQQQQ@@@@Q@QQQQ)Q@Q@QQ@%

cooovoooPO

AP

o Do ©

A
\ VOO DDDLDDDVDDDLDDDDDDDDDDDDDLE

/ '\
dif

1. N
e AWV s
© © e QQ@QQ@@Q@Q@QQ@@QQQQQQ@QQ% B

A,

L0 X

! A

SR VR VoL VR Vo R F o R F o) ¥4 ) ¥ 4R 4

/
e

LLL LD L L LB © O ¢

page 13 of 43



STEP 5 (BEGIN ADD-ON KIT ASSEMBLY)

e | eaving 1” x4-3/4”" Hex Bolts in place,

remove all four lower Lock Washers and Hex

Nuts from rear Uprights as shown in 5-A.

e Attach Low Row Crossmember [6] and
re-assemble the hardware removed above.

Note:

o “X" cutout on Low Row Crossmember
should be facing down towards the ground.

9-A

(74
L‘a
0

0/ O CCOFIFIIOIIIODDODODD(

- W W B ¥ & - " =

%%@%Qccchbbéééééééééémcgccca

OOV 0DVNIDDOD

@
\
0
/
/
/
/

/ OO O ODODDODDDCS

O CCOFIIDOIDODIDODDC

%%@%chcbcbcééééé

YOI

page 14 of 43



STEP 6

Tools Required:

e 7/32" Allen Key, 9/16” Wrench

e Swivel Trolleys [7]1 and [8] need to be cali-
brated for your specific rack.

e Keeping the Swivel Trolleys locked in
place, tighten the Button Head Screws

shown in 6-A using 7/32” Allen Key until

loosness or “wobble” Is gone.

e Unlock pop pins and roll Trolleys up and
down Upright several inches to feel tight-
ness. If wobble persists, tighten the Screws
in 6-A again. If any friction is felt, Trolleys
are too tight and Screws should be loosened

a quarter turn.

e Once calibrated, tighten both rollers on
rear of Trolleys using Allen Key and Wrench.

6-A

DDV ¢
@

AN
"

/7
(¢
AN

\‘
/\

i

A\

{

7/

©/=

!/ /
-

)

7/32” Allen Key

Button Head
Screw

6-B

=0

GJ

—
(¢

‘\7

A\

9/16” Wrench

Rear Roller

7/32” Allen Key

page 15 0f43



STEP 7

e For ease of assembly, pull pop-pin and
remove Foot Catch from Low Row Foot Plate
Assembly as shown in detail view (right).

e Remove top pulley in Low Row Bracket.
May require loosening lower pulley.

e Pull Cable Clevis through Low Row Cross-

member [6].

e Position the Rear Upright Assembly [2]
and the Low Row Bracket [15] against the
Low Row Crossmember [61].

DETAIL

e Place Cable Clevis in its correct position
on Low Row Bracket [15].

e Attach Foot Plate Assembly [15] and Rear
Upright Assembly [2] to Low Row Cross-
member [6] using indicated 5/8” and 1/2”
hardware below.

7-A

/-B

O ORI

O

RGN

)

OO ¢

page 16 of 43



STEP 7 (CONTINUED)

e Continue to attach Foot Plate Assembly
[15] and Rear Upright Assembly [2] to Low
Row Crossmember [6] using indicated 5/8”
and 1/2” hardware below.

e Reinstall 3.5” Pulley in Low Row Bracket.

é@@@@@@@@@@é

O I IIIIIIIIIIIIIIIY

N

7-E ( o

~

£

OO 0006060 60 O

=

2

page 17 of 43



STEP 8

e Bolt Lat Bar Hanger [14], Lat Pulldown Note:

Pulley Bracket [13], and Top Center e Ensure Slot on Top Center Crossmember

Crossmember [10] to 43" Spanning [10] is fully engaged with the tab on the
Crossmember [3] using 1"x5” Hex Bolts Rear Upright [2].

[39], 1” Lock Washers [43], and 1” Hex
Nuts [44] as showng in 8-B.

8-A
47
Q
J @
%
< %
®) ®
< %
D, Z (L
@ o T
: (%
% o 017 8l%
0 % o |8
% 7
% & %
% @ %
% @ F(j} D @
v DETAIL |> 0

DODDDODDD/ g
D €D €9 €D €D D DD DV DD
Q%

W
-y

pooocccoocss

900 /?A\/ &

(LA A

page 18 of 43



STEP 9

e Assemble Top Rear Angle Crossmem- e Bolt the Top Rear Angle Crossmember -
ber - LH [12] into position on rear of rack as LH to the Top Center Crossmember using a
shown placinga 1"x5” Hex Bolt [39] inthe  5/8” x4-1/2" Hex Bolt [46] pushing the bolt

outer hole to secure the outer side of the only part of the way in to secure the cross-
crossmember. members.
Note:

e Be careful to not disengage the Top
Center Crossmember Slot from the Tab.

9-A

9 >

) e, o )

) 8 Y R o

9 , 9 :
19

: IO 3

T,

page 19 of 43



STEP 10

e Assemble Top Rear Angle Crossmember
- RH [11] into position on rear of rack as
shown placing a 1"x 5” Hex Bolt [39] in the
outer hole to secure the outer side of the
crossmember.

e Push already installed 5/8” x 4-1/2 Hex
Bolt [46] through all plates and install 5/8”

Lock Washer [47] and 5/8” Hex Nut [48l].

e Secure Angle Crossmembers to Rear

Top Crossmembers using Side Shroud Top
Brackets [56], 1” Lock Washers [43], and
1”7 Hex Nuts [44] with 17 x 5” Hex Bolts [39]

Note:

e Use 1” Flat Washers [42] instead of Side
Shroud Top Brackets if Shroud Kit was not
purchased.

10-A
- 39
|
§ |
|
3 |
-
— coco0o0°0°2°2° S &
e o
i coo0eee-C Q1
\ | |
Q Q : |
| |
Q | : |
| | c |
Q | | = D
© | | % D
©
) © YA
D Q N\ D ~/ % D
@ f R D Y ©® D
@ 0 -Pao © 0 © Q
g © D "0
© © D oy >
@ ,’ 5 QL S 07 D @
°% © < © NP o9 z
| N ® 8
© D DL _~9 ,
c | © o S 0
g o
DETAIL [ @ % 9
@ @Q& 0 ﬂ@
D ® ol QW © ﬂQ
D O /5"@ o
& ©
. Jp *0
. 0 Qs
0 © 0 P "Q
) ﬁ % Zg % ﬁg /
o Q - % ﬂn/
10-B DETAIL
= : g
@ e @\\
- @ ///:f/ @ k? \\\
R A E L
— 9%/@;5’/§ % g NG E%\\‘ 02,
| & 50 o 7 G|
A & ) . ff @ L
\\\\\ . \O C)\ ““\\ @ D ®
\\ \‘%\' \ Lo~ 0 | o /Y 0
WG] e Peo~ |2 o /4 0
Lo | Lo >~_|0W 1[0 Q
B N o © o~ Y| (&) D .
| S ey . ) | o
12 Lr A
§°% I o | %\@\%@ = @O o\
@ ~ N\ ©\ W S . o %
*D /\Q\\\\\@\\ o D o4t
Q\'\\\© \\ QM @O @Q& Q7
LD QW o SVA i
Wi S © /4 O T
| i, P @ /) OO ) /4 @ ﬁi} @&\
NN RO =2 e % g WA 1s 7 AN
Q %éﬁi@ Pl ) ﬁﬂ | %@ H
S 0 S Y | |
% fg %{’ %\ < W
O W @ R o kg
el | % . i
% Z @ D Y J W,
QW O LLW Rl % ﬁg

page 20 of 43



STEP 11

e Guide ab/8" x4-1/2" Hex Bolt [46] into e Secure 5/8" x4-1/2" Hex Bolts [46] with
the Center crossmembers by putting the 5/8” Lock Washers [47]1, and 5/8” Hex Nuts
head into the oval hole in the left cross- [48].

membe as shown in 11-A. Note:

e Straighten the bolt out and push it all
the way into the hole to connect the three
crossmembers together as shown in 11-B.

e Ensure Top Center Crossmember Slot re-
mains locked in to the Upright Tab.

11-A

11-B

page 21 of 43



STEP 12

e 12-A: Bolt Top Side Pulley Assembly

- RH [16] and -LH [17] to the 24" Top
Crossmembers [4] using 17 x 5” Hex Bolts
[39], 1”7 x 3/8” Pulley Bracket Spacers [41],
1” Flat Washers [42], 1” Lock Washers [43],

and 1”7 Hex Nuts [44] as shown.

e Tip:itis easiest to assemble this step by
inserting the front hardware first and then
swinging the back of Side Pulley Assemblies
up to install the rear hardware.

e 12-B: Bolt Bottom Side Pulley Assembly
- RH [18] and - LH [19] to the 24" Low

Crossmembers [5] using same hardware as
abov. Ensure hardware is installed through

holes 4 and 9.

DLDDDD

s 1
o s)lsocvoococoon oot o oo

/ Nt
¥ £

/ v
’ w

P
!‘\ CJ L ./aq.-,‘\

— —
LN s /
- /
-
/
/

VDO LDDDRDDBDDDDDDDD

f=— 1B

A

95999999.@&
=

-_.

PR

\

’
’
7
/ NV
7 l\
2 W=
B
G-

0

5 ©
L O

9

o

9
PATS
g
g
H.
P

Id
7
N\
\ ,{
WY 7 /
\\yeeoclan\

DLRRDLLBBD@NY \ \

=2y
PSS
R e

I
<%

pt

VACYAC R S

(R
==

by

QQQ\'

N 7t —a— = A B
Ymococoooo oo et P oo PR e L L LRI/ 0

t @ QO QQQQ‘»QQQ:QCZ:QQQQQQQQ%QQQQQQQQQQQQ* # o e
/ £

X R L S L AL A AL AL S AL AL AL AL AL ALY A 22 S A

Ry S N -
/7 woeoooo
AN C DT OCDDDDDDD DD DD DB D DD DD DD DD
IS

s 159
Do o 00000600000 boBELLEETHLY D

_@_@ ?QQQQQQQQQQQQQQQQQQQQ
= A / > il
v / ’

12-A
| I:!E’
8

12-B

LD

o O

3

71 )
R\
7/

OOV DLLDRDDRDDDDDDDDDD DD e O

page 22 of 43



STEP 13

Note:

e Completely unwind and straighten out
Trolley/Trolley Cable [28] to remove any
twists/kinks prior to installation.

e The blue arrows shown in STEP 13 through
STEP 18 indicate directions for assembling
the Trolley/Trolley Cable and correspond
with the blue tag on the Ball End of cable.

e Feed the Ball End of Trolley/Trolley Cable
[28] between the two pulleys inside Swivel
Trolley - RH [7]1 and continue upward.

e Feed the cable around pulley inside the
Top Side Pulley Assembly - RH [16] and
continue toward the back of the rack.

e Continue around the second pulley on
Top Side Pulley Assembly - RH [16] and
then downward.

13-A

\ Y
v

Y

\!

KOOSO DD

13-B

1 (

®

DO O O

page 23 of 43



STEP 14

e Hold one Side Peanut Pulley [20] in the
air, ensuring the arrow stickers correspond
to diagram 14-A.

¢ Feed the cable down and around the
upper pulley of Side Peanut Pulley and
then back up towards the Top Side Pulley
Assembly - RH [161].

e Feed cable around the angled pulley
shown in 14-B and continue towards the

pulley shown in the Rear Angled Crossmem-
ber- RHI[11l.

14-A

@@@@@@@@%]

T &

||
DDDDDDDDDDDD)O

)
QOO0 OO G

14-8| [~> T P o
\%%% D

2
Sdddd>

9D DD DD DD DD
S

page 24 of 43



STEP 15

¢ Feed cable around the next angled pulley
at rear of the Rear Angle Crossmember - RH

[11] as shown.

e Pull cable in front of internal carriage zip-

tied to upright.

e Feed cable under pulley divider and
behind the bottom pulley, and then behind

and down shown in 15-C.

15-A \% % %

© 5"@

D
o

© a'g

% 4‘0

© "Q

% ¢@

v % N

O, ﬂ:@ N (0 \Q\\\W
15-B ¢ wQ
D 0 %
D 0 %
0 0 % A
D ¢ D D)
; ¢ 2
@ % ‘@
0 0 % NAS
R 0 " B 0
0 0 % 0 0
D © % I
0 v v
@ % 100 : % ) 9
0 % 0 e ,,g
g £ 15 o

page 25 of 43



STEP 16

e Continuing down towards the Plate Load
Trolley, feed cable around the Pulley locat-
ed on top of the Plate Load Trolley.

e Feed cable back up behind internal car-
riage ziptied to upright, pulling cable out
and up in front of top pulley as shown in
16-B.

e Continue up and around the pulley shown
in the Rear Angled Crossmember - LH [12].

e Continue around the next angled pulley
located in the Top Side Pulley Assembly -
LH [17] and then downward.

16-A § 16-B MU\ ST :
} % 0%-
QQQ\
; Wy /
W)
g Y /# ) 2
2 |7
) @ |
} @a <y
(87
h@
%Q 8
Ty
8 Y
16-D
s Q
) | Q '
lﬁzg . . :Q g
it \ 3\
") Q @
LOQ A @
%Q Q 7 l
X R @ l
%Q 8 |
0 g 1S y
o 7 9
ik 1y
ik 8
0 o N

page 26 of 43



STEP 17

¢ Hold the remaining Side Peanut Pulley
[20] in the air, ensuring the arrows
correspond to diagram 17-A.

e Feed cable around the upper peanut
pulley and then back up towards the Rear
Side Pulley Assembly.

e Feed around the pulley shownin17-B
and then towards the front of the rack.

e Continue around the frontmost pulley on
Top Side Pulley Assembly - LH [17], then

ool Lo ootk
ST DN (S (
BB D D D G gy T T B B B KB B BB B B KB B D T

down and out through the front of the Swivel 1
Trolley LH [81. 1IN e

e Pull Ball End of cable out far enough to
assemble Clevis on next step.

17-A 17-B} T

00

QOO OO0 OO G

‘©
| P2 DD DDDDDD

page 27 of 43



STEP 18

Tools Required: ¢ |nsert Grommet into non-threaded side of
e 3/32” Allen Key & 5/8” Wrench Split Threaded Insert and screw Clevis End

e Completely disassemble the loose Clevis  on threaded end using 5/8” Wrench.

included with cable by unscrewing set e Slide Plastic Stop forward and align outer
screws and Split Threaded Insert, and holes with threaded holes on Clevis End

remove blue tag on end of cable. and re-insert Set Screws. Fully tighten Set
e Slide parts over the ball on cable as Screws.

shown on 18-B.

18-A

Grommet

: § Clevis End

Split Threaded

Assembled

Insert
Wf
Set Screw

Plastic Stop

18-B 18-C

page 28 of 43



STEP 19

Note:

e We recommend two people for this step:
one to place carriage and one to pull slack.

e Remove zip ties freeing carriage from up-
right ensuring it does not twist.

e Begin to lift carriage with both hands ro-
tating mechanism 180 degrees to place
iInside upright.

¢ Once rotated, slide carriage into upright
while pulling slack from lat pull down cable
shown in 19-C.

e Bolt Top Rear Crossmembers RH [11]
and LH [12] to Rear Upright [2] using 5/8”
x 4-1/2” Hex Bolt [46], 5/8"” Lock Washer
[47], and 5/8” Hex Nut [48].

0000000000033 03333003333333330333533333533333000

AN : “‘ '..’ /
W i F,
&2 /)
v = .“J 0
g/ =)
/ !/ /
L — ‘
0 /
NS
0 -
N
\\
SO N
N :

19-A ““ D v
O\ g
DeD\ W |
néﬁ?. 12\
| “ O
© o % @
%)
Q %)
& 5
o © © 3
o) A
o @ .
Q\
S @
RN
<
&% B
[ ©)
V4 ) {//// /..‘:’71 QG"":""-‘-‘-l‘f;:,:\gh /18 \ | 0
@ o7 N
g;g © |
g \
(e 2 :
O 9= %
¢

o

S W W W

o

-

-
(N

R T T T

Y

o T

-

— B

-

Q‘&

-

-

oo

=Y

aYaYaYaYaGaGaGaRIaRIDIRARALI XA RXA LA LX XY

l’@@@@@@@@@@@@@@@

—————

S

page 29 of 43



STEP 20

e Disassemble the two 4.5” Pulleys and
Cable Retainers from the Rear Pulley Plate.

e |nsert4.5” Pulley [22] under cable and
slide up until it reaches slot between Top
Rear Crossmember - RH [11] and Rear Up-
right [2].

Note:
e Ensure cable remains in pulley’s groove.

e Secure pulley to Top Rear Crossmember
RH [11] and Rear Pulley Plate [21] using
3/8” x 1-3/4 Button Head Screws [26], 3/4”
x 1” Cable Retainer [23], and 3/8" Thin
Nylock Nut [24].

e Repeat steps 25-A and 25-B to secure
second pulley to Top Rear Crossmember -

LH [12] and Rear Upright [2].

DETAIL

PO OO OO
AN

@@@@@@@@@@@@@@S
2 2 N W M) N
B S e R R A R R A BB B ]

20-C

N
8o
O

SISISISEISES (@,

—

o O O

b%%%&%%&%%%&%%&&/@

20%0°0%0°%0 %00 0 o*o’c’o 0% 0%

page 30 of 43



STEP 21

* Place center pulley between ends of Top

Rear Crossmembers RH [11] and LH [12].

e Secure with 3/8” x 2” Button Head Screw
[25] and 3/8” Thin Nylock Nut [24] in
center hole.

Note:

e Center Pulley cable retainer will be in-
stalled after Lat Pull/Low Row cable.

¢ Insert Stop Block [27] between ends of

Top Rear Crossmembers RH [11] and LH

[12].

e Secure with 3/8” x 2” Button Head Screw
[25] and 3/8” Thin Nylock Nut [24].

g
O

=

=%

<

E=

=2

Fo¥o%0%0%0%0%0 0 0 o o’o’o 0%

e e e e e ey e ey Ty T e, e e <=
[
00

D°0°0°0°0°0

=2

DETAIL

o[©

)

21-A
0
@I
@I
@I
Q
218 [ o | :g\@% |
o B
SR
. @ ::Q @ aoQ
34@ @ 230 @ BOD
=0 e O
328 J O f O
E:Q @ 20@ @ eQ
Il £
oy e S
28@ 17 @ 53
2 @ 19 @ MD
=> | Rl =&
21-C ,O @
o= ||f $
29 @ d
Sl q
2= f Y
3
5 | )
J
J
J
|
!

page 31 of 43



STEP 22

e Next assemble the Lat Pull/Low Row
cable indicated by the yellow indicator on

Ball End of cable and corresponding yellow
arrows shown in STEPS 22-23

e Remove Plastic Cable Retainers from Lat
Pulldown Pulley Bracket [13]. Hardware will
be reinstalled in 23-B.

e Pull cable up along Rear Upright [2] until
reaching top. Feed cable around the pulley
shown in 22-C and then towards the front of
the rack.

e Secure back center pulley using 3/4” x 1”
Cable Retainer [23], 3/8" x 2” Button Head
Screw [25], and 3/8” Thin Nylock Nut [24].

0

10

v v
22-B|% ; :
- 70 ‘ %
R % ¥
0% o :
Y © 0 © v
2\ ® ¢ g
§‘> ® ® Y
N ® © ©
N Y|k ® ©
R 0 ® ©
R 0% ©
v % ; ©
3 %:g [ ®
vy E %
y 0 9
w © 4 Sz
(c, % 1b @
g |
® 'g v ?"@
0 o 24
05
© 5
% 0
o
©
Q
Q
Q
Q

TS oo oooad

P

ST S

-

INaYaHaHaHaRaHa LI Y YaRa PRI LY Y2 WYY

X

B

page 32 of 43



STEP 23

e Pull cable past the 43” Spanning
Crossmember [3]. Feed cable around the
Lat Pulldown Pulley Bracket [13] shown in
23-A.

e Reinstall Cable Retainers into Lat
Pulldown Pulley Bracket [13].

Note:
e Ensure cable remains in pulley’s groove.

&

y /4
S

E@@@@@@@@@@@@

o0 ‘oloooooo T

v
)

e

RV RRRY 7

RRARRRRRRRRARRAID AR R

g

»,
\\
N




Button Head

Wrench
installed on STEP 24.

both Bottom Side Pulley Assemblies [18]
e Remove only the lower Plastic Cable Re-
tainers from both Side Peanut Pulleys [20].

and [19] by removing 3/8”

e Remove Plastic Cable Retainers from
Screws and Nuts.

o //32" Allen Key & 9/16”
e Hardware will be re

Tools Required:

STEP 24

/ A\ ,\Q

4 \ £ =Y
PRI DD D\
/ , F N )
28,5,80,999333909033 YA oty

= "

@)
mu-.‘
/

page 34 of 43

)
u88888888@88888§8§88ﬂu§8
5% %% %%%%%G555056298339030

w
P

Retainer

Cable

l0,0000000003 S

[ = P D N~ & H & _~

24-A

24-B




A
\\ \.\
Vi rd
i \..
/
/S
/
/ N\ - y .
A AN /\
P & ex T NN e L N\
v, % P, lrelvalvalvpiveivalvalvnivelvaltplvalrpntivplralvalsnlvaltplralvaivsiveleplnlsnlonlvplvnlvpleplvplvpmltpnlinlivrierivple nlsmia v 0 RS \
; 3 4 — )
W, n.hwwruﬂgrﬂmvﬁwh@&w%hwQ.QQM&W\MQQM@QQQP@&I&N&@IM\W @@@@ LO.SO,.P 0300 0C0a@o A ©/ \“\
N2 xS Y, v 4 2 e e e e T e e E e T e T e S e & \ Y N
e o —— - e - Y/ l
,%#ﬁ R ) Ea N\ \. \\mw
N & ) /6
TS 78
N

h .«.E/, -
YN\
/ =S /A \ % y /
RN N L)
/ / = AN & |
, \ Ny
\ A

W o =\
Y / ) @x_

/

Y p/
\ o (M
Al s
N, ...\%__,_ A W Y
,.m%ﬂ%,/? — - = @Mn..&.,“\ - — A8 \M:,:,, X - — = NN
Awwa?@;,v%ﬁc iV lvp i piv s Re kv kv sl 5o ko 5 ko g R0 o g Ry DS s ,\..&vﬂwﬂum«v&u,Nuﬂuﬂvc@ﬂm@w,ﬁ@u@u@u,ﬁ»ﬁvﬂuﬂﬁ@v&vﬁuﬂdnu DB NN

5
,ﬂ/ = )
1 We =, \BA\E \
| ) .:.gﬁ &N \ \ A =
[P \
U\g" @\ \
A\ \
Q] \g @ A\, \
) A\ X
LR < A
_a o W2\ N\ =
0 | NG BN\ \
ol Nelo\ f )X RN ~ . e o) )
W \ 3 77 7 A 7 N o, ¢ Fa fo B s v R ¥, N
[0/ 41 \ PR Ng=/ (e 1 11 1 1 1 i S B S i b N (L T s ..@%.ﬁ...weﬁ.@:.\:%aﬁ&b%f 22 aa s QN.\KJ.‘.\J\
b i . . L P © 7 & e = = 5 N0 /7
[ /w,..,n. @\ T /f.uvm.w.,.,. /;ﬁ ) \\ ~ A ) .‘.4.\\.\\\\ \/
n W) Wt @\ : e A S / / &~ Y
0 | N 2N\ A, = /8// 9/
i W 5
| M | NG @ Lol e = 0 /
0 | \Ys ,,.., 8/a K =) /| 5
0 | N\ \ 6/ o f
nl e | //,,,,“ 3 @\ U/ @
\ D! B
_,.,_,_,_, 2 [ > e )
\ ot
/ 2
-
N\

o)

/ ¢ < ; = = N
\ ﬁ:\.\.”\ .Mqﬂwﬂmo&h«ﬂq@&hnﬂ&w@&&i@&M:M.Qzﬁm.@mnmhwr\wnN«NnNanwnwLx\\ ﬂmﬁm\av\,
! == { @ PN /
/

o B/
/w./m ;WHWW/
A8

NGCRR
/.,/ _m l/

= o
g B\Ssa cegR)
= S L8 2ot \
S BN = A 7
o & .
\ \R 8 NWW
//4 W, .ﬂpuL/ :
Z \NB D N\ Y 1
Y ' A\
AL\ 8 LN
= ~ AT, /A,,., \ _m. BN\ /)
A 2 N =N
W\/M/MmﬁéxﬁﬁuwﬁnUﬂuﬁaﬂuﬁﬂugvmwuﬁ&ﬁﬁ@aﬂﬁﬂuﬁﬁﬁuﬂuﬂug DD /
= o3 ¢ 3 - = 2N AN
7 az G A G TR 22328 3833 3,3 P Iy o)
(et e \
L =N S N\
I\@rﬂu, p/\ufw ./Jn

25-B

W)

J

. ﬂ/”
|y

the end without a red tag into stop block on

back of Swivel Trolley RH [71.
e Feed the other end of cable with red tag

down around the frontmost pulley of Bottom
Pulley Assembly - RH [18] and continue

e Tighten the bottom bolt head until the nut
towards back of rack.

approximately 1/2” of threads are showing
IS tight against the stop block.

e Assemble one of the included Low Side
between the bolt head and nut.

Cables onto RH side of rack by inserting
e | oosen the hex nut if needed to ensure

Tools Required:
e 3/4” Wrench

STEP 25

25-A
25-C

page 35 0f43




/N

o

A (= Tl A7
RAN . - 8 ) P! yo R
n \\/Udm'v (vt ptvsnlvplnlientspnivniv i nliesis ] W« Wﬁrﬁ%\ “ /;u %h_ Prlenlvnleplonivnlonlvnk 5l - O
B 4 AN . . Y )
P . P —— P - P - oW S D D D A AN N
S S PR S e a2 @y S o o e G Y e A A A A oA R A S e (5
I

A== R N
"~ G\ ) ~/
A fal ) - k-4
/B @
\. @ © /
/o =~/

RH

of threads

showing between 3/4” bolt head and hex

3L I LI (PO LI I

- - - >

¢ |nsert threaded end into stop block at the
back of Bottom Side Pulley Assembly [18]

Pulley [20], following the arrow indicator di-

[18] and up around the lower Side Peanut
rections.

e Continue feeding around the second
pulley on Bottom Side Pulley Assembly -

and screw tight, ensuring 1/2”

Tools Required:
e 3/4” Wrench

STEP 26

nut
26-A
26-B

page 36 of 43



STEP 27

Tools Required:
e 3/4” Wrench

o 27-A: Follow STEP 27 & 28 again to

assmble the remaining Low Side Cable (red

tag) on the Left Hand side of rack.
e Start at stop block on the Swivel Trolley

LH [8] and end at stop block on the Bottom

Side Pulley - LH [19].

Tools Required:

o 7/32" Allen Key & 9/16” Wrench

o 27-B: Re-install Plastic Cable Retainers
on both Bottom Side Pulley Assemblies and

both Side Peanut Pulleys. Fully Tighten.

\ TPV DD DL D DD VDLV DD LD DD :

QDD OLDDDDRDDDDDDDDDDDDDDDDY

DD LD DL DDy

CVLCORRLRLDDDDDRDDRDDDDDDDDD \wr Y C X

AN

O\

)]
V)
\
\ )
\Y
\ \
- \) L
\,
y \
W Y
= e
dl gl
T A
=

27-A % t; 0T 0 f:g )
® 0 ® i' © * P s L
"0 ol R (o D)
%m 1Y% 0 @Q\ 077
R ) 0 o < ?
¢ % o © % ¢
% o 0 » d
v % P 0 ®
v % % /4 © v
%% R © % o
® uﬂg 'FQ& = g %0 ° :{g
S o hl) - [l oo 0%
0 p 5 | e (8 0%
© g (o i © 4
D h ) 0 5] ¢ 0 0|
i) | 97 0lto © 0
A i g0 © g
3 © ) N i
% -ﬁﬂg % 4{0 ‘:‘ . % EQ
® v 1 8o © v
3 PR ? 'EQ
C%@ gﬁw “E-QQ
% ‘PQ (9 \ D % 1@
¢ 1o oo eols @
) : e
YL § © 0
I g E
(® IS % g
- W Bt
w5ﬁ§@
of) 1\\] . @
N2 o2
27-B

[N

D

\Vs

u

%@5@0900@0@%

i ;I ===
;\@%@Q@@@@@@@@@@@@@%@@@Q@@@Q@@@@@@@@@@@

page 37 of 43



STEP 28

Tools Required:

e 1-1/2” Wrench, 1/8” Allen Key

e Place Key Washer over the Key Nut on the

Plate Storage Post shown in Detail view.

e Assemble Plate Storage Pins [30] on rear
Monster Uprights at desired hole heights.

e Slide Plate Storage Spacers [31] all the
way down Plate Storage Pins with the set

screws oriented on the bottom of Spacers

as shown in 28-C.

e Fully tighten set screws using 1/8” Allen

Key.

DETAIL

P OLROLLORLRL D
OO ]

28-A

D

'\ \Set Screw

S S & (S

SN

L LLLOLL 2

S

W%\@

®\ e, 2\ \ /&

page 38 of 43



STEP 29

Tools Required:
o Al

e Tighten ALL loose hardware on the entire

rack.

e Starting with no weight added to the Plate
Load Trolley, check cables by pulling on

each clevis.

e |f cables are too tight or loose, adjust ac-
cordingly by loosening or tightening the
lower 1/2”7 Jam Nuts on Low Side Cables [29].

29-A

7/
&
(&

g 5 5 ¥ L & & 9 & & & . _
oo oo

©
CVPVVODLLDDRDLDDRDDDRDRDRDDRDDDDDRDDDI roEue LLLLL L L L LD L

Ay S
A,
\, . ‘ \
\. N\
\, N
‘"-‘. .‘\‘.
..\"-. '\,\.
\ \
\
\
\ \
\, 9= R
\: k.
y \
\ N \
Y ".,‘.. P

0

|

Q|

0

0

0

0

0
0
==

R©© OO0 /X

S
»
ocovovovovovovoln

\ ©O20029 PR2RR2222Y PIDDDDDY V22D RY PR DDDDDDDDDDDD VD \/

“'.-
il ; h
ST} .k
e ‘
\. A\
Y
(1 (*
\ 5

N

A_ &
D DD o

~ &

f)7

e

[ SEAN é\d\‘ﬁ\\ "
[

oo

A N7

I

Z VA
[

\ 7
=5

OO0

.%%

©

0
(
0\,
«‘l‘

N e e e e e e e e e N e e = - = = =\ AW

page 39 of 43



/0 (\ — —
>

§ o ECRREEPE FPPRFP SERRFP e \ /o /L DDA ADID DD
=\ S 7 Sl ST v s @ \ @ %
= g \¥ 9 5 .o \ A /._, Y, o o
\@@ o fOODDDDDDDDDDY fODDD222Y | D, A,0.9,0 O O 000D S\ 'S
0 g A g— v, 3 ‘ —7 SO — — ‘ el
> ()
o\ @ Y @@ .
". 66 \ / @9
\\,\./wﬁ S X
.A W@G@@@G v Y, I#@M ;
4 Mw %%%2%% %" b v,

R LR R LS,

0
0
K
0
QQQ
Q
0
0
0
.
Q
Y
Y
.
0
0
W
L

11111

30-B

OO, O, OO . PG O O

&y & h@%@%@h@h@“ﬁ

e Attach Single Handle Attachments [34] to

e Re-insert the Footplate into Low Row
Swivel Trolleys using included Carabiners.

Footplat Assembly [15] and attach Stan-

dard Grip Triangle [33] to clevis.
e Attach Lat Bar [32] to Lat Pull down

clevis attachment point.

STEP 30

30-A

page 40 of 43



STEP 31

e |f Plate Load Carriage rolls too tightly or e Retighten the roller bolts and nuts.
oosely on upright, the fit may be adjusted Note:

oy first loosening the two foremost roller .
holts and nuts. e Tighten/loosen all four set screws evenly

to ensure the Plate Load Carriage remains
level.

e Then tighten (clockwise) or loosen
(counter clockwise) the four set screws with
a 3/32"” Allen Key as desired.

31-A

31-B

page 41 of 43



Y Y

/ AU ; A\\J
i 4 i s

‘\ ¥, /! 7
’
\\ /
i / o
i “ /
/ /
.\ ’ 4
s / 4
¢ & SO .
v ’
/ / 7 7 7
kW & / / o S
{ il fay N ‘ ) 2
® C; 9Q9Qvﬂm‘vﬁﬂugSeGﬂuﬂuﬂveﬂvﬂuﬂvﬂvﬂuﬂuﬂveﬂvSﬂv\ﬂuﬂvﬂuﬂveﬂueegﬂvﬁvﬂueﬂuﬂu@wﬁvg959...
; 5 P =L
=l o L OB00800,080.0,008000,0,0,0,0.0,0,0,86,0,53,80.5, 7 QQQQQQQ@-f\n_&..‘l‘gﬂ‘
N \ s . . O N i s Pt A e
PR .,.on 7 TS S\ T XS
== N W4 oo 2 / W&
= \ AN | T )V, 5 3\
Y N N s ) &\ £ AT
._/ ui..,.,..,_., == 7. o 7 S N & © i uﬁW
5 AR § \ Ny
AW Ak T ;
RN SRR 4
AN WA/ \ N\ 0 c )
i AN N { W Y
0N\ Ua\ WA oL NG
i v RN Z /A A
vV oA\ A o) L \j e
£ 'SR\ A= ; = .w _ y o
b A [ \ g
g NP D= A%
g N = — Vo : _
0 Vs ‘o / ; 2 : 2N 3 V% Z A "~
cn A S (X
0 %
s g
ﬁ A / /V -~
- X A 7 = » X
W AN P
<
\ </ ) R\ D £ A\
9 . &) 5). =
, / ..‘Wlb_ \ p R / ’ @ - i o 1y
5 P ZAg ) \ Y / / by )
’ o ..v — g Y ’ ’ ’
! > e PN 2 0
! P Ty £% 3 X - o / ’ N AN
4 ’ ¥ ’ " = 4 ¢ W N
\ ’ 5 2 = . 4 / / - v i a7
g ’ W \ s v / = N ¥
b ’ h / / / / / ¢
4 / W4 o cw / / )
o / &z / T / / ;o
; . / s / /
i ’ f \ = / ’ / '
i / AF
/
’ K E - R
\ ! Z

ST DD DDDDDDDDDDDDDD DD D
h08,0,809090000080 9\
SN MR - s /o)

)

,.., , ” @ ,.,.., N “1 ®
A v @

o\ : (N P
| aivplvaivalvalvalivaivalvalvalvalvalvalvaleaivalvalvalvalesivalvelvals/alvalveivale sl sla e, M N /c

P = = W . . . W D N e e e S = A — A A—
.

- =
v & & N~ N N N = =

(s Mf ST
,.,.,..,,.,.”,,./ ﬁ w @@ 9@
NS LONSS—

)

e L W\
.,/// A 1Y
M/, Yy A
\.v.. &/
4/
Vi wew i
w4 b ==
© /
/
e o
m 4 N
\\

P DD DTN TN DD DD DDDDT

7 % % T % T %VM e R e e R e R o e B R B

Hex Nuts [61].

e Assemble Side Shroud -RH [52] and -LH

77

S, 0 NN S

- - & & N~ o B & o~ - ) E
T

DD
G, 0,

STEP 32 (SHROUD ASSEMBLY)
e Bolt Side Shroud Bottom Brackets [57]

vertically to 24” Rear Low Crossmember [5]
in locations shown using 1” x 4-1/2" Hex

Bolts [58], 1” Flat Washers [59], 1”7 Lock
1”7 hardware through the highest and lowest

1” holes on Side Shrouds.

Note:
e | eave the 1” Hex Nuts shown in 32-B and

32-C very loose until Storage Panels are

[53] on rear uprights of rack using included
assembled on the next step.

Washers [60], and 1

32-A
32-B

EAREN @SN 7R\

I.II;IIIIlI..II.lII../‘nﬂ. 7 B

page 42 of 43



STEP 33 (SHROUD ASSEMBLY)

Tools Required:
e 1-1/2” Wrench, 5/32"” Allen Key, 7/16"
Wrench

e Attach rear top and bottom holes on
Storage Panels [541],[55] to horizontal 1”
hardware installed on previous step, and
align 1/4” holes on front with 1/4"” holes on
Side Shrouds and Shroud Brackets.

e Bolt both Side Shrouds and Storage
Panels to Bottom Brackets using four 1/4” x
5/8” Button Head Screws [62] and four 1/4”
Thin Nylock Nuts [63].

e Fully tighten all Shroud Kit hardware.

Note:
e Only the LH Storage Panel shown below.

Repeat steps below to assemble the RH
Storage Panel onto Side Shroud RH.

|
00@ro0d{@®@| 0000000 GE 6|6

A
i\
\

W

I (

=4

%000000000

@@@@@OOO@AO"OC?@@@O@@O@@OOCZOOOO@O@@@@@

—)

|

PIC T o cc oo o O 0 oo oo oo o oo oo oooooooooooooocoooo oo oy ‘Ew

C OO0 OO OO0 OO0 OO0 OO0 O O (
oNoNoNo ool o oo ol S o o o Ol SIS el oL o ol Ol Ol Ol S O oLl L G L L L S O L S L GL SIS L L O O Ol GGG RORE,

QOO O0OVVOOOO OO0V OO0 OO0V O OO0V OOOVOOOOVOOOODL O O

i D
0,0((0,9,0,0,0()0,0
N ~ ~

DETAIL

DETAIL @
4 9
|

IR 1| #9)

A
Y
S =

Q

’/’ :
j‘h .
09
g
29
o ¢
q 9
o ¢
o @
0 3
m\/@ Qg
=" 9
00 | /[P
OGOQ 77 g
0999 “Qg
Q
99 :Q 9
\/L@ Oggg@ 9 g /
ﬁ d k1
Q ggg ) ﬁg
: OGGO ’ Q9
7 o g :
GGO 0 ;
gy ¥ |9 ﬂ 3
0450 0 )08 s
G o 9g9Y W 9
GG Q ggg o ;
0000 Q ; o )
050 Q )08 3
G o 299 ,,lﬁ 9
0 Q OGG P % G
0980 N g . :
Qa0 Q g9} e 1B
GG Q GGG@ i ’
GO Q g’{r@ .:,.,
0000 Q |~ . : S‘&’
g2 5 ; 9
GO Q,Q Ogggﬂ 0>
T "I
OG'gO Q g
Gog .
. Q @Q
GO Q
9999 ©
GOG 5
1] ; 2
Q
QGggO
99 )
4]
3490
Qa0
050
QO

OOOOOOOOO

Q%
%
.ch Y,
Ple o i
,??B P PaX %
o| 9 2RSS~ b
| 9 '%'-"f [/ i
o/ 8 N !
0 9 d ¥ 0
¥ 8 g e II
> i) v
0 g A g t
Rl g 5 9 N
o 91 J 9 I
8 i R
0 g d g L
o ¢ A I
0 d @ B
o| 9 HCAR !
ol 9 el R
o . i~ .!
g (2A e M QiL
g gl W [
g 59 o
p g 0 g W7 'If';‘""; }!.E
9 Q b .,_:'Ei'-
Y u 9 V| PR
% g 0 6 Tfe || gll
3k Ak e M
e Igh g
R 7| 48
> St g @ 'm‘”‘!
0y N e ) |9l 0
N
: - : | ‘}‘i I
s Se el
g | @ hﬁf‘a“o 2
S o[ el el
Lle ¢ TR
SENIE Ve
NI Lal
alld ) A
g o8
g
\r;
) o |l
g
WS

LC20DDDDLDDDDDDDDDDVRDDLDDDDDLDDDDDLLDDLDDLDLDLDDLTOT

) OO OO0V O O

33-C

|

-1
q

S O O OO

)

kel e i
|(I]D1©@©@a?sOso7© @)OWO
N—IC 55 0

O O O O D O O O O OO

@
©| ¢
)

page 43 of 43



